POWER RACK EXTENSION
SF2300 SERIES

-~ TR =T =T~ ¥

©

o)

PrPrECOCCOe0
o < <

()

(S

D ® 0 0 B O 0 6 OCCOBCOOCCEOCTO0e0CeCrelc 0 © © 0 6 © 6 € € © © o @D o oD
=

& @ o o e

0

™
T
0
>
©




IF ANY PIECES ARE MISSING, PLEASE CONTACT US
PARTS LIST IMMEDIATELY:

HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

x2 g x1 ( x8
2300-01-1 2300-01-3 2300-05 M14 WASHER
QTY QTY QTY QTY QTY
6. ( x20 7. x6 8. x4 9. x4 10'@ x4
M16 WASHER M16x110mm HEX M16x80mm HEX M14x30mm HEX M14x16mm HEX
SCREW SCREW SCREW SCREW
QTY
1. o
M16 NUT M6 EXPANSION
SCREW

PARTS DETERMINED BY PURCHASE:

'I‘E;,T' ny
POWER POWER POWER
RACK RACK RACK

13

)

2300-02 2300-03 2300-04

@SYNERGEE | SF2300 POWER RACK 2



HARDWARE SIZING CHART

STEPS

M16x110

HEX SCREW ‘ 2A-2C
STEPS

M16x80

HEX SCREW 4A-4C
STEPS

M14x30

HEX SCREW 3
STEPS

M14x16

HEX SCREW II

M14 WASHERS M16 WASHERS

@SYNERGEE' | SF2300 POWER RACK 3




QTY
2
2
4
4

L
= o
= sy @
o “ “
= : 6@ 9
< 8 __ T
o. I |2
LL mmmmm OO0 LUI(]
» HEHEHEE
a| Q&5
|~ c|lw| o

0

0

0

0

0

0

0

0

0

0

0
p
1o
@

L1 A

o o
\ @ =} =} S = St =Y o o o o o
COCC00000000UDIIODDDD00D O U O O O o O o o o o

OO OO oo o0 o o o o o o 0o o o o

a a s 8 O
[S) S) S) S) 5 )
o © 6 56 & © © © © © © © e oS ,,W‘: =
= oo o ooooooooooooooIooo0 o o o o 9 2@ @ o 9 I I

p— N

>
el
1]
=
L
N
%)
<

@SYNERGEE | SF2300 POWER RACK



ASSEMBLY STEP PART GUIDE
STEP: 2A

# | PART NAME QTY

13.  |2300-02 4
M16 Washer 12
M16x110mm Hex Screw 6

11. M16 Nut 6

@SYNERGEE' | SF2300 POWER RACK 5



H PART NAME QTY
2300-03 4
M16 Washer 12

ASSEMBLY STEP PART GUIDE
STEP: 2B

M16x110mm Hex Screw 6
MI16 Nut 6

X2

@SYNERGEE | SF2300 POWER RACK 6



ASSEMBLY STEP PART GUIDE
STEP: 2C

i PART NAME QTY
15. 2300-04 4
M16 Washer 12

M16x110mm Hex Screw 6
1. MI16 Nut 6

N 9
— . ' BOTTOM |

@SYNERGEE' | SF2300 POWER RACK j



ASSEMBLY STEP PART GUIDE
STEP: 3

# | PART NAME QTY
3. 2300-01-3
5. M14 Washer 4
10. M14x30mm Hex Screw 4

/_Fﬁﬂta_ﬁ’}(‘ﬁof?’?ooﬁo

o O © O

.
|
[®6 0 0o 06 0 06 0o 0 6 o coocoooc

5

B

o O O

@SYNERGEE | SF2300 POWER RACK 8



QTY
1
8
4
4

STEP PART GUIDE

PART NAME

2300-05
M16x80mm Hex Screw

M16 Washer
MI16 Nut

#
4
6.
8
1
.

[
—
Fo\\ 9
\
A} \
o &
. ,, 9@9990
>, & o 5 & 2 2 22200 200 2 5 59pINBINATDD002000H0ADORD 2 EEEE
(=4 o o
?
(pars Y
0 ,,_t %_

4A

0/ o\

\
A.\\,
0/ o /A
/o /) @

g\ow

[ ]

(o)

©
—

o
=
= W
zZQ
O X
A ES
E_M
(7 MU
30
73

>
el
1]
=
L
N
%)
<

@SYNERGEE' | SF2300 POWER RACK



QTY
1
8
4
4

0000000

hhhhh

STEP PART GUIDE

PART NAME
05

2300
M16x80mm Hex Screw

M16 Washer
MI16 Nut

#
4.
6
8
11

R

QQQQQ

, & o )_ €@ 2 330013005809 53@025525000080000020000 @ 5 5 @ 9 9

> > e @ © P> o o o

4B

)
N

o
4
Ew
5 £
& X
= @S
@ =)
3 O
»

>
el
1]
=
L
N
%)
<

10

@SYNERGEE | SF2300 POWER RACK



ASSEMBLY STEP PART GUIDE

PART NAME QTY

STEP:4C

-
4. 2300-05
3 6 ” 6. M16 Washer
8.

M16x80mm Hex Screw

n SECURE FEET POINTING N.__| MI6 Nut
OUTWARDS

HIbd |00 |—

\ \
T Y
ooooaomﬂcm‘

o

o o D @D e

o

o

e & & s

=]
\%»o'oqaou C © U U e CoLLeLLOCLrRULLLLRLLRLLRLEC C & © © 2 0 C v v v UL %L. ©
T

0\
(\
A
o

@SYNERGEE' | SF2300 POWER RACK 1



NOTICE
SCREWS PROVIDED
BY POWER RACK

ARE USED TO ATTACH

EXTENSION

))))))

)))))

Cocoooovoosooooooooooos 5 o

s> o o] o o ° o /@@u S N S N

a s 5 a o
A A = -

ASSEMBLY

12

@SYNERGEE | SF2300 POWER RACK



ASSEMBLY STEP PART GUIDE
STEP: 6

# | PART NAME QTY

12. | M6 Expansion Screw 8

A IMPORTANT

ENSURE RACKIIS LEVEL
TO THE FLOOR BY
MEASURING TOP AND
BOTTOM SPACING IS
EQUAL.

@SYNERGEE' | SF2300 POWER RACK 13



